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1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-19045-0 First Issue Refer to the cover page
1.2 Standards
CFR47 FCC Part 15 Subpart C
1.3 Test methods
ANSI C63.10-2013
KDB 558074 D01 15.247 Meas Guidance v05
14 Deviation from standards
None
15 List of applied test(s) of the EUT
Test i_tem Test item Condition Result Remark
section
15.247(a)(2) DTS Bandwidth / Occupied Bandwidth Conducted PASS )
(99%)
15.247(b)(3) Maximum conducted (average) output Conducted PASS )
power
15.247(d) Bar_ld I_Edge Compliance of RF Conducted Conducted PASS )
Emissions
15.247(d)
15.205 Spurious Emissions C;;éji:(t:ézd PASS -
15.209
15.247(d)
15.205 Restricted Bands of Operation Radiated PASS -
15.209
15.247(e) Transmitter Power Spectral Density Conducted PASS -
15.207 AC Power Line Conducted Emissions Conducted PASS -
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

07 January-2019 - 06-February-2019
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2.1

Equipment Under Test

EUT information

Applicant

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314

Equipment Under Test (EUT)  Mobile Phone
Model number JA53

Serial number N/A

Trade name Kyocera
Number of sample(s) 1

EUT condition
Power rating
Size
Environment

Terminal limitation

RF Specification
Protocol

Frequency range
Number of RF Channels
Modulation type

Data rate

Channel separation

Output power

Antenna type

Antenna gain

TUV SUD Japan Ltd.

Pre-Production

Battery: DC 3.8V

(W) 51.3 x (D) 17.4 x (H) 112.3 mm
Indoor and Outdoor use

-20°C to 60°C

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20),
IEEE802.11b /11g9/11n (HT20): 2412 MHz-2462 MHz
11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)
IEEE802.11g /11n (HT20): OFDM (BPSK, QPSK, 16QAM,
64QAM)

IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5 MHz

41.305mW (IEEE802.11b)
81.470mW (IEEE802.11g)
83.946mW (IEEE802.11n: HT20)

Internal antenna

1.98 dBi

Page 4 of 104
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2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification ‘ Modification fitted by ‘ Date of Modification

Model: JA53, Serial Number: N/A

0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable

2.3 Variation of family model(s)
23.1 List of family model(s)

JA53 has model with camera and without camera.

2.3.2 Reason for selection of EUT

Not applicable

2.4 Operating channels and frequencies
Channel Frequency [MHZz]

1 2412

2 2417

3 2422

4 2427

5 2432

6 2437

7 2442

8 2447

9 2452

10 2457

11 2462

25 Description of test mode
The EUT had been tested under operating condition.
There are three channels have been tested as following:
Tested Channel [11b, 11g, 11n(HT20)] Frequency [MHZz]

Low 2412

Middle 2437

High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and
Z to compare the level, and the maximum noise.
The worst emission was found in X-axis, Open and the worst case recorded.

TUV SUD Japan Ltd. Page 5 of 104
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2.6 Operating flow

- TX mode

i)  Test program setup to the DM tool

i) Select a Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

iii) Start test mode

- Rx mode

i)  Test program setup to the DM tool

i) Select a Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

iii) Start test mode

TUV SUD Japan Ltd. page 6 of 104
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the lists in “3.1
Equipment used” and “3.2 Cable(s) used”.

3.1 Equipment used

No. Equipment Company Model No. Serial No. FCC ID/DoC Comment
1 Mobile Phone KYOCERA JA53 N/A JOYJA53 EUT
2 | AC Adapter au N/A N/A N/A *

*. AC power line Conducted Emission Test.

3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | USB cable (for AC Adapter) 1.0 Yes Metal *

*. AC power line Conducted Emission Test.

3.3 System configuration

1. Mobile Phone
(EUT)

* 2. AC Adapter AC 120V
60Hz

USB Type-C

TUV SUD Japan Ltd. Page 7 of 104
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4 Test Result

4.1 DTS Bandwidth / Occupied Bandwidth (99%)
4.1.1 Measurement procedure

[FCC 15.247(a)(2), KDB 558074 D01 v05, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum
analyzer connected to the antenna terminal, while EUT is operating in transmission mode at the

appropriate center frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW =3 x RBW.

c) Sweep time = auto-couple.
d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

EUT

Coaxial cable

41.2 Limit

The minimum permissible 6 dB bandwidth is 500 kHz.

TUV SUD Japan Ltd.

Attenuator

Spectrum
Analyzer
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4.1.3 Measurement result
Date 21-January-2019
Temperature 20.9 ['C]
Humidity 26.3 [%] Test engineer
Test place Shielded room No.4 Taiki Watanabe
DTS Bandwidth [MHz]
Channel
IEEE802.11b IEEE802.119g IEEE8B02.11n (HT20)
Low 10.058 16.408 17.623
Middle 9.598 16.400 17.608
High 10.058 16.468 17.630
Occupied Bandwidth (99%) [MHz
Channel
IEEE802.11b IEEE802.119g IEEE802.11n (HT20)
Low 14.034 16.525 17.665
Middle 14.060 16.530 17.688
High 14.036 16.595 17.678

TUV SUD Japan Ltd.

Page 9 of 104




Document Number: JPD-TR-19045-0

4.1.4 Trace data

[IEEE802.11b]

Channel Low
E .

Ref 18 dBm sAreen 28 dB
sPaak |
Log 1 1
19 pohdt A | AN |
a8/ | WM,M’» W %\j«‘%\ !
} V 4+ - . '“I\ﬂ.\ -
- . =
:“u-‘-'v"‘r -A‘il‘-j [ | o u‘vﬁ“-u_
LgAw
WEos2l_ l |
Center 2.412 98 GHz Span 3B MHz
sRes BH 199 kHz sUEH 208 kHz Sweep 2867 ms (1081 pts)
Occupied Bandwidth Oce BN X Pur  99.00 1
14.8336 MH=z ¥dB  -6.094dE
Transmit Freq Error 36,442 GHz
% dB Bandwidth 10,858 HHz
Channel Middle
Ref 18 dBm sAreen 28 dB
sPaak |
Log 1 1
18 Pl ASAB L A |
& | 3 _,\-'.J“ J‘“ a‘,\,_,:;‘:}“g .
| Ay [\ A
’“.r"vw v - - ¥ HAL@J
LgAw
WEos2l l |
Center 2,437 88 GHz Span 3B MHz
sRes BH 199 kHz sUEH 208 kHz Sweep 2867 ms (1081 pts)
Occupied Bandwidth Oce BH % Pur  99.00 7
14,8604 MHz KdB 600 4B

Transmit Freq Error  -36.654 kHz
% dB Bandwidth BSEE MHz

Channel High
o Aot

Ref 18 dBm sAreen 28 dB
sPaak |
Log 1 1 1
18 LN VLY )
b = Vo i VT A e
B 24/ - VS
—— X
Ry 1\4.)\:
:\..JALr‘P‘ W _ _ ‘1‘"&‘&.,*-
LgAw
WEos2l l |
Center 2.462 98 GHz Span 3B MHz
sRes BH 199 kHz sUEH 208 kHz Sweep 2867 ms (1081 pts)
Occupied Bandwidth Oce BH % Pur  99.00 7
14,0364 Mz KB 6.0 dB

Transmit Freq Error 28,932 kHz
% dB Bandwidth 10,858 HHz
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[IEEE802.11g]

Channel Low
o Agilent
Ref 18 dBm
sPaak |
Loy |

LgAw |

Wost |
Cenver 2,412 0@ GHz
sRes BH 108 kHz

Occupied Bandwidth
16.5254 MHz

Transmit Freq Error 5,509 kMz
% dB Bandwidth 16,483 MHz

Channel Middle

*firten 28 dB

o,

Span 30 MHz
Sweep 2367 ms (1081 prs)

Occ BN % Puwr 99.80 2
X dB -6.09 45

oVBH 389 kHz

Aglent

Ref 18 dBm
sPaak |
Log |

18

&/ | ﬂ,?;-ﬂm m-u;amrmmn,,,.n,._;.w-..ﬂt 9

e
LgAw |
WSt |
Cenver 2437 0@ GHz
sRes BH 189 kHz

Occupied Bandwidth
16,5300 MHz

Transmit Freq Error  -31.505 kHz

% dB Bandwidth 16,488 MHz

Channel High
o Agilent

*firten 28 dB

Span 30 MHz
Sweep 2367 ms (1081 prs)

Occ BN % Puwr 99.80 2
X dB -6.09 45

oVBH 389 kHz

Ref 18 dBm
ePaak |
Log |

18

®/ | irc,.mmmm?mmﬁdﬁwmmw.ﬁ.‘{ i

e
LgAw |
Wosa |
Center 2.462 0@ GHz
sRes BH 189 kHz

Occupied Bandwidth
16.5846 MHz

Transmit Freq Error 9,504 kMz
% dB Bandwidth 16.468 MHz

TUV SUD Japan Ltd.

*firten 28 dB

s
i
it

Span 38 MHz
Sweep 2867 ms (1081 prs)

Occ BH ¥ Pwr 9900 2
X dB 600 48

“VEH 389 kHz
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[IEEE802.11n (HT20)]

Channel Low
o Agilent

Ref 18 dBm sArten 20 dB
sPaak | T

Log
18

&8 | PR R T Y Y T
| ] i 1 “i{\-

LgAw |

Wose | _ i
Cenver 2,412 0@ GHz Span 38 MHz
oRos BH 188 kHz oEH 388 kHz Sweep 2367 ms (1081 prs)
Occupied Bandwidth Occ BN % Pur 9900 7
17.6649 MHz % dB 600 48

Transmit Freq Error 15,532 kHz
% dB Bandwidth 17623 MHz

Channel Middle

Ref 18 dBm sficten 20 dBE
sPaak | T
Log |
0 | |
dB/ | _)rﬂ-w_"\lﬁ"*ﬁ"*“—&-ﬂ:q"wh*\ _...,JLJMM.J.-..,-..-‘.-...J «
s ! I
s R
fn-*mw"" [ ' N""m
LgAw |
WSt | _ _
Cenver 2437 0@ GHz Span 38 MHz
oRos BH 188 kHz oEH 388 kHz Sweep 2367 ms (1081 prs)
Occupied Bandwidth Occ BH % Pur 9200
17.6883 MHz K N8
Transmit Freq Error  -26.632 kHz
% dB Bandwidth 17688 MHz
Channel High
o Agilent
Ref 18 dBm *firten 20 dB
ePaak | T
% | !
@/ | - r«ml.mmnm M'M‘"-’"J-O\e
: ! A ! |
| M/"/ =
Y
LgAw |
Wosa | | .
Center 2,462 8@ GHz Span 38 MHz
sRes BH 102 kHz oVEH 399 kHz Sweep 2867 ms (1001 pts)
Occupied Bandwidth Oce BN % Pur  92.00 ¢
176781 Mz LR

Transmit Freq Error 12,407 kHz
% dB Bandwidth 17.638 MHz

TUV SUD Japan Ltd.
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4.2 Maximum Conducted Output Power
4.2.1 Measurement procedure

[FCC 15.247(b)(3), KDB 558074 D01 v05, Section 8.3.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable

4.2.2 Limit

1 W (1000 mW) or less

TUV SUD Japan Ltd. Page 1301104
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4.2.3 Measurement result
Date : 24-January-2019
Temperature . 245 [C]
Humidity . 35.6 [%] Test engineer
Test place . Shielded room No.4 Taiki Watanabe
[IEEE802.11b]
Battery Full
Center . .
Reading Factor Level Output Power Limit
Channel Frequency (dBm) (dB) (dBm) (MW) (MW) Result
(MHz)
Low 2412 5.68 10.48 16.16 41.305 =1000 PASS
Middle 2437 4.72 10.48 15.20 33.113 =1000 PASS
High 2462 4.86 10.48 15.34 34.198 =1000 PASS
[I[EEE802.119]
Battery Full
Channel Frgeﬂiteenrc Reading Factor Level Output Power Limit Result
d y (dBm) (dB) (dBm) (mW) (mW)
(MHz)
Low 2412 8.63 10.48 19.11 81.470 =1000 PASS
Middle 2437 8.04 10.48 18.52 71.121 =1000 PASS
High 2462 7.50 10.48 17.98 62.806 =1000 PASS
[I[EEE802.11n (HT20)]
Battery Full
Channel Fr(e:el'];rc Reading Factor Level Output Power Limit Result
J y (dBm) (dB) (dBm) (mW) (mW)
(MHz)
Low 2412 8.76 10.48 19.24 83.946 =1000 PASS
Middle 2437 8.37 10.48 18.85 76.736 =1000 PASS
High 2462 7.83 10.48 18.31 67.764 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P = 10(Maximum Peak Output Power / 10) (mW)

TUV SUD Japan Ltd. Page 1401 104
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4.3 Band Edge Compliance of RF Conducted Emissions
4.3.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 vO05, Section 8.5]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW 23 xRBW

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.3.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.

TUV SUD Japan Ltd. Page 15 01 104
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Test engineer

4.3.3 Measurement result

Date 21-January-2019
Temperature 20.9 ['C]

Humidity 26.3 [%]

Test place Shielded room No.4

[IEEE802.11b]

Taiki Watanabe

Japan

Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&Fﬁ) Y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -5.65 2399.92 -46.74 41.09 At least 20dB below from peak of RF PASS
High 2462.00 -6.28 2483.66 -65.47 59.19 At least 20dB below from peak of RF PASS
[IEEE802.11g]
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&Fﬁ) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -12.08 2399.92 -47.58 35.50 At least 20dB below from peak of RF PASS
High 2462.00 -12.70 2483.74 -64.36 51.66 At least 20dB below from peak of RF PASS
[IEEE802.11n (HT20)
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&Fﬁ) Y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -12.03 2399.92 -48.81 36.78 At least 20dB below from peak of RF PASS
High 2462.00 -12.67 2483.58 -62.28 49.61 At least 20dB below from peak of RF PASS

Page 16 of 104
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4.3.4 Trace data
[IEEE802.11b]

Channel Low

Mikrl 2399 32 oHz

Ref 18 dBm
Paak [
Leg
18
dB/

sfitten 29 4B

e

LOAY Lttt i

V1 52
Conver 2,409 80 GHz
sRes BH 109 kHz

Harkar Trace Typd
1 o h Frag
1 LR Freq
i Frag

Channel High

WEH 308 kHz
X Awig
2.3%9 91 GHz
2.480 8D GHz
Z.411 52 GHz

o

-46.74 dEm

s,
.:JA' J
i

Span 8@ Mz

Swaep 7667 ma (1081 pisd
Amphi B orda
=8, 74 #Bw
-5 54 d5w
L5 B

Hkrl 2.4!} oh GHz

Ref 18 dBm
#Paak

Log | 3

ng’ 'ﬁﬁ“\.l#

=26.3 |

dBm ‘,-"|'

LgRw

Ul 52

Conter 2,483 50 GHz
sEoa BH 180 kHz

Markar Trace T¥pe
1 ) Fraq
i LN Fraq
1 LE4 Fraq

*Arten 20 dB

I'%;ulﬁl ]

VEM 300 kHz
X Axig
483 &6 GHz
2.463 50 Gh:
2,462 54 GHz

. h”“ﬂﬂ*m%nmwm.“u‘m

-65.47 dBm

Span BY MHz

Sweap 7667 ms (1081 piad
Amplitusda
=§5.47 dfin
=&7.05 din
-5.28 diis

TUV SUD Japan Ltd.
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[IEEE802.11g]

Channel Low

Mkrl 2339 32 GHz

Ref 18 dBm #fitten 20 dB -47.58 dBm
WPk [ Lttt A
Log | i i i i i
1w | | | | | | :
4B/ | MM|
| : : ; : i : LY
o |
-32.1 |
dBm |
Lafy i
£ I I i L A | —
Center 2,408 B8 GHz Span 28 MHz
sRas BH 189 kHz VEH 398 kHz __ Sweep 7667 ms (1981 pts)
Harkar Traca Tvoe ¥ Axis Raplitiede
1 (55 Frag 2,395 92 Bz =47.58 dim
2 1) Frag 2,408 98 GHz =47.55 dils
3 L4 4 Frag 2,419 52 BHz =188 dim

Channel High
_m.rl 2.-135' !4 GHz

Ref 18 dBm *frten 28 dB =64.36 dBm
sPaak | T )
Log |
W |
8/ | pebbbad
0l |
=327 |
dBm |
LgAw | S i =
I . I
Cenver 2,483 58 GHz Span B8 MHz
sRes BH 100 kHz VBH 300 kHz Swaep 7667 ms (1001 prs)
HMarkar Trace Typa X Axis Fimphtude

1 {1y Frag Z.48% 74 GHz -6d. 36 dim

2 (o ) Frag 2,483 58 GHz -E5.4% dim

3 1) Frag 2,469 58 BHz =127 dim
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[IEEE802.11n (HT20)]

Channel Low

Her3 2413 !2 LHz

Ref 18 dBm sfreen 28 dB =12.83 dBm
WPack [ L L B
Log

A e il
| — 7 —— v

zlg?-@f et }\M

Bl O I e I Y i o>

v 52|

iy

Center 2408 &0 GHz Span 50 MHz
shies BH 109 kHz . VEH 308 kiHz Seeep 7667 ms (1081 prs)
Markar Trace Tope X Amig Amplituda
1 13 Fraq 2.3%0 82 GHz =40.81 dBn
3 13 Frag 2. 488 B0 GHz =40.88 din
E] ah Fraq £.419 52 GHz =103 dBn

Channel High
_ﬂm 2.4!! %GI\F:

Ref 18 dBm sAreen 20 dB =628 dBm
sPeak | ’ T
Log T T
T 2 |
dB/ | (—M‘a [
. | S |
I 4 A
LgAw | e . Sl EF R
e ﬁ T
Center 2,483 58 GHz Span 88 MHz
*Res BH 188 kHz VEH 388 kHz Sweep 7667 ms (1081 prs)
Markar Trace Trps X Axis Amplituda
1 {1y Fraq 2.483 58 BHz -EZ2.28 dEn
2 1) Fraq 2.483 50 GHz -50.08 dis
3 1) Fraq 2.4649 50 BHx -12.67 dEn

TUV SUD Japan Ltd. Page 1901104




Document Number: JPD-TR-19045-0

&

Japan

4.4 Spurious emissions - Conducted -
4.4.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 vO05, Section 8.5]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW =100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.4.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.
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4.4.3 Measurement result

Date
Temperature
Humidity
Test place

21-January-2019

20.9 [°C]

26.3 [%] Test engineer
Shielded room No.4

[IEEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]

Tadahiro Seino

Channel Fr?l%j_'ezqcy L[:jrgl]t Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS

TUV SUD Japan Ltd.
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1GHz-5GHz

Mikr? 4824 GHz
Rof 18 dBm -£8.49 dBm
sFaak 1
Log
18
4B/

sArten 20 4B
o
-26.2

dBm

Lafv e - o e L LRSI Y

v s2|

Start 1,009 GHz

Stop 5000 GHz

4.4.4 Trace data
[I[EEE802.11b]
Channel Low
30MHz-1GHz
Herl 4519 Mez
Rof 18 dBm sAtesn 20 dB -69.98 dBm
sPaak [ )
Log
18
4B/
o
-26.2
dBm 3 t
LaFv PR - t.n- T -
oS I |
Seare 30,0 MHz Stop 1,000 @ GHz
sRlas BH 188 kHz WUEH 300 kHz Sweep 92.73 ma (1001 prs)
Harker Trace Typa X fxln fimplitude
1 [4 5] Frag 4518 Miz ~64.98 dis
5GHz-10GHz

Rof 18 dbm sHresn 28 4B -67.32 dEm
oPaak | 1

o
=26.2
dBm |

L T e it

w sy
Srare 5,008 GHz

Stop 18,888 GHz

VEN 398 kHz Swoep 477.9 ms (1691 prs)

sRas BH 108 kHz VEN 188 iz Swesp 3827 ms (1081 prs)
Harker Trace Topm 5 s foph tude
1 L4 0] Frig =618 dilw
2 (4 5] Fraq &40 diim
10GHz-15GHz

Hkrl 13310 GHz
Rof 18 dbm sHresn 28 4B -B4.86 dEm
oPaak | 1

o
=26.2
dBm |

Lagfly e

by

wos 1
Srare 18,089 GHz Stop 15,899 GHz

VEN 398 kHz Swoep 477.9 ms (1691 prs)

Markar Trace Type X fxie fimplituda Markar Trace Type X fixie fimplituda
1 Lo b Freg 7385 GHz -E7.32 dEm 1 iy Freq 13,840 GHz -E4.B% dEs
15GHz-20GHz 20GHz-25GHz

Herl 15.16@ GHz

Mirl 24.!3‘3 GHz

Rof 18 dBm sHresn 28 4B -65.38 dBm Ref 18 dbm sfreen 28 4B -63.96 dBm
sPaal | ] sFaak )
Log Log
18 18
a8/ 8/
] | o
nE&E " néﬁ.2 Y
dEm | | | | | | Fa !
Lgfv s J . Lgfw * i s |
sl B - o .
Start 15,089 GHz Stop 20000 GHz Srare 29,009 GHz Stop 25,080 GHz
#Ras BH 108 kHz VEH 308 kHz Sweep 477.9 ms (1081 prs) eRes BH 10@ kHz VEH 388 ki Sweep 477.9 ms (1681 prs)

Harker  Trace Trps X fixls fmplitude Harker  Trace Tyoe I s Faphtude

1 iy Fraq 15.180 GHz -B5.38 48w 1 {1 Frag 28538 Hx -53.9% dis
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Channel Middle

30MHz-1GHz 1GHz-5GHz
Hirl 4!5.2 HHz Mir? 3,358 GHz
Ref 18 dBm sHieen 28 dB =71.89 dBm Ref 18 dBm sftten 28 4B -69.14 dBm
ek i L R e N Peat = i TR
Log Log &
] 10 b4
4B/ 4B/ |
o | o
-2r.2 -2r.2
dEim ; dEim 11
Lofv [ " ~— = e e T e = LIRV.. i i —asieas —_——
[ 11 Ims{ | [ [ 1 1 |
Start 308 MHz Stop 1690 @ GHz Stert 1009 GHz Stap 5,609 GHz
®Res BH 109 kHz . VEH 308 kHz Sweep 92.73 ms (1001 pts) Res BH 199 kHz __ Sweep 382.3 ms (1881 pts)
Markar Trace Tk X Axig Amplituda Markar Trace Trow Fmphtade
1 ar Fr&ﬂ 4762 Mhz =F1.09 dEn 1 [+ 4] Freg =T.18 dbm
2 [+ §) Freq 59,14 dfm
5GHz-10GHz 10GHz-15GHz
Hirl 5.999 GHz Herl 13.!119 !I-T:
Ref 18 dBm sHtien 28 dB -67.34 dBm Ref 18 dBm sHtien 28 dB -64.75 dBm
ek [ L O ek [ L
Log Log
18 18
dB/ a8/
o | o |
-27.2 -27.2 X
dBm i dbm 1
LaRy MWM‘“MM Lafly = " " FEPEPE J«wmw‘wwuﬁ
v se| [ w32

Start 5008 Ghz
sRes BH 180 kHz

Marker  Trace Tyiw ¥ Al fimplitude

1 ar Frag 6990 GHz 67,34 dn
15GHz-20GHz
Ref 18 dBm sAtten 28 dB -65.83 dBm
wPask [— L
Log
18
4B/
o
-27.2
dBm | $
Srare 15,088 GHz Stop 20,880 GHz
*Res BH 109 kHz . WEH 308 kiz Sweep 4779 ms (1881 prs)

Markar Traca Topa X Ay Amplituda
1 L5 Fraq 17,410 GHx =553 dEn

VEW 308 kHz

“Stop 10,600 GHz
Swaep 477.9 ma (1061 pes)

Start 10,899 GHz
sRes BW 109 kHz

Markar Trace Twpe
1 (1) Frag
20GHz-25GHz

VEW 308 kHz
¥ il
13.340 GHz

“Stop 15,600 GHz

Swaep 477.9 ma (1061 pes)
Hmplituda
=64.75 diin

Herl 17.419 GHz Hirl 34,!43 GHz

Ref 18 dBm
sPazk [
Log

14

4B/

sfitten 28 4B

Wosal
Stary 20,089 GHz
Res BH 188 kHz
Harkar  Trace Trow
1 ay Freg

VEH 388 iz
X fexirw
24589 @i

=63.86 dBm

""" “Stop 25,000 GRz
__ Sweep 477.3 ms (1081 prs)
Fapitude

~63.55 dbw
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Channel High

30MHz-1GHz 1GHz-5GHz
Merl 5814 HHz Mikr2 3,358 GHz
Rof 18 dBm sHresn 24 dB -78.64 dBm Ref 18 dBm sfirren 28 4B -69.15 dBm
sFaal [ ) T sPaal [
Log Log :
18 18
a8/ 8/
o | o
-26.6 -26.6
dBm | o1 | | i dBm 5
Lgfw |- M‘h-\mnnm-mlw#—-u—.ﬁmﬂ Lafv WW—-’J.‘ B A <ol
vy ' I N - S I .
Seare 308 MHz Stop 1,080 @ GHz Srare 1.00@ GHz Stop D880 GHz
sfies BH 1988 kHz UEH 3@ kHz Swesp 92,73 ms (1081 prs) eRes BH 10@ kH= VBN 388 k= Sweep 382.3 ms (1681 prs)
Harker  Trace Trpe X Fixis fAmplitude Harker  Trace Tyoe K foors Fouphtude
1 (4 &) Frag S04 MHz -70.64 dBn 1 1y Frag 2.458 Sh -5.58 dia
2 [ 5] Frag .378 @ -§5.15 dis
5GHz-10GHz 10GHz-15GHz
Herl 7aed GHz Herl 13218 GHz
Rof 18 dBm sHresn 24 dB -67.21 dBm Ref 18 dBm sHresn 24 dB -65.86 dBm
sFaal [ ) sFaal [ ) i
Log Log
18 18
a8/ B/
o | o |
n%ﬁ.ﬁ n%ﬁ.ﬁ i
dEm | | s 1 | | | dEm | | | | |
':.SIH'-' MM#MM%-—M ';'ng-l e e Abalacetr Sl P ﬁg"""”"‘"""’"’""m“m
v ' I A N -
Stary 5,008 GHz Stop 10090 GHz Seary 18,088 GHz Stop 15,000 GHz
sfRies BH 108 kHz UEH 3@ kHz Sweep 477.9 ms (1081 prs) eRes BH 188 kHz UEH 3@ kHz Swesp 477.9 ms (1081 prs)
Harker  Trace Trpe % fixis fimplitude Harker  Trace Trpe X fixis fmplitude
1 (4 &) Frag 7065 BHz -B7.21 dBn 1 (4 &) Frag 13.218 B6Hz -B5.06 dBn
15GHz-20GHz 20GHz-25GHz
Herl 19.645 GHz Hirl ?¢.22! GHz
Rof 18 dBm sHresn 28 dB -65.21 dBm Ref 1@ dBm sHrten 20 dE -63.86 dBm
ePeak [ ) oPaak | | T
Log Log
18 18
4B/ B/
o | o
-éﬁ.ﬁ " AE&B | i
d ! Bm | I |
I 2 b e ST il ?mﬂ'n | . - ot I .._,-12._4#.._;«-.1.
Lgfv | LgfAv |
wn sl wosy [ 1]
Stare 15,000 GHz Stop 20,000 GHz Svare 20,009 GHz Stap 25,000 GHz
eRias BH 189 kHz2 VEH 308 kHz Swaep 4779 ms (1081 pts) »Res BR 188 kHz WEH 388 kHz Sweep 477.9 ms (1801 prs)
Harkar Trace Trpe K Mxlg fmplitude Markar Trace Tyoa o s Fmphtude
1 oy Frag 19.645 GHr =E5.21 din 1 [6h) Frag 24,225 Mz -£3.56 dim
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[IEEE802.11g]
Channel Low
30MHz-1GHz 1GHz-5GHz

Hirl 5.0 MMz Mird 3.354 GHz
Ref 18 dBm sAtten 28 4B =71.34 dBm Ref 18 4Bm *Arten 28 4B =661 dBm
sPagk [ e e WPeak [— L .61 dBm
Loy Log =
18 1w | 5
48/ 48/ T
ol ol I
F 22 i
dBm | - & | f
LaRv | . . TP ——— 2. Lafv § 5 el
n s 0 sl

Start 300 Wiz

“Stop 1,690 9 Gz

Start 1.00@ GHz

" Stop 5,000 Ghz

*Res BH 109 kHz . WEH 308 kiz Sweep 92.73 ms (1061 prs) eRes BH 199 kHz _ Sweep 382.3 ms (1081 prs)
Markar Trace Twps X i Amplituda Markar Tracw Tyom Fapitade
1 L5 4] Freg 58,5 Mz =71.34 dbu 1 {1y Frag -12.1% dbe
2 o Fraq ~58.61 dim
5GHz-10GHz 10GHz-15GHz

Herl £.39% !I-T: Hkrl 13412 !I-T:

Ref 18 dbm
sPagk [
Log

18

B/

*Atten 26 dB

o
=32

dbim §

=66.36 dBin

L e s -

vl 52|
Start 5,089 GHz
sRes BW 109 kHz
Markar Trace Type
1 (1) Frag

VEW 308 kHz
¥ feli
6995 GHz

15GHz-20GHz

Ref 18 dBm
sPagk [
Log

18

4B/

shitien 20 &

“Stop 10,600 GHz

Swaep 477.9 ma (1061 pes)
fmplitude
=B6.96 diin

Ref 18 dbm
sPegk [
Log

14

a8/

*Atten 26 dB

o
=32

dbim

-65.38 dbn

1

LaFly | SRS

vl 52|
Start 10,899 GHz

SRes BW 109 kHz VEW 308 kHz

Markar Trace Trp# K fle
1 1) Freg 13.400 GHz
20GHz-25GHz

“Stop 15,600 GHz

Swaep 477.9 ma (1061 pes)
Fmplituda
=65.48 diin

Hirl 15,205 GHz Mirl 24,560 GHz

=65.14 dBm

I
Srare 15,008 GHz

wRes BHIGR kHz VENH 366 kiz
Markar Traca Topa X Axig
1 {1 Freq 15.265 GHx

~Stop 20,000 Ghiz

Sweep 4779 ms (1061 prs)
Amplituda
“65.14 dEn

Ref 18 dBm
sPazk [
Log

14

4B/

sfitten 28 4B

o
-322
dBm

=63.94 dBm

1

i W

Lafv s +

Wosel
Stary 20,089 GHz

*Res BH 189 kHz VEW 388 iz
Harkar Trace Trow X fxiry
1 1> Frag 24568 Sz

""" “Stop 25,000 GRz
__ Sweep 477.3 ms (1081 prs)
Fmphtude

63,94 din
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Channel Middle

30MHz-1GHz 1GHz-5GHz
Hierl 38!.6 HHz Mekre 3188 GHz
Rof 18 dBm sHresn 24 dB -78.88 dBm Ref 18 dBm sfirren 28 4B -68.44 dBm
sFaal [ ) sPaal [ T
Log tog | =
18 18 &
B/ 4B/ |
] | ol | H
=32.5 =32.5 I
dBm | i dBm 1 T
Lgfv [t = — e L9PW | & P S WPRES e
vy I Jwosel I .
Seare 308 MHz Stop 1,080 @ GHz Srare 1.00@ GHz Stop D880 GHz
sfies BH 1988 kHz UEH 3@ kHz Swesp 92,73 ms (1081 prs) eRes BH 10@ kH= VBN 388 k= Sweep 382.3 ms (1681 prs)
Harkar Trace Trpe X Fixis fAmplitude Harkar Trace Tyoe K i faphtude
1 (4 &) Frag 3656 Miz -70.B8 dBn 1 1y Frag 2.478 Shz -12.51 dia
2 [ 5] Frag SR -50.44 din
5GHz-10GHz 10GHz-15GHz
Herl 7.719 GHz Hirl 14.!55:\ GHz
Rof 18 dBm sHresn 24 dB -67.28 dBm Ref 18 dBm sHresn 24 dB -64.84 dBm
sFaal [ ) sFaal [ )
Log Log
18 18
a8/ B/
] | ] | 1 ! |
=325 =32.5 "
dBm | | |- | | | dBm | | | | | |
LgFw MMMNMJMWW Lgfy [eme= e o L e s . s mbiini|
v ' I A N -
Stary 5,008 GHz Stop 10090 GHz Seary 18,088 GHz Stop 15,000 GHz
sfRies BH 108 kHz UEH 3@ kHz Sweep 477.9 ms (1081 prs) eRes BH 188 kHz UEH 3@ kHz Swesp 477.9 ms (1081 prs)
Harker  Trace Trpe X fixig fimplituda Harker  Trace Trpe X fixis fimplituda
1 (4 &) Frag 7.7108 BHz -B7.28 dEn 1 (4 &) Frag 14.385 BHz -64.04 dEn
15GHz-20GHz 20GHz-25GHz
i Agient
Herl 16,755 GHz Herl 24209 GHz
Rof 18 dBm sHresn 28 dB -65.68 dBm Ref 18 dBm sHrten 20 dE -64.31 dBm
ePeak [ ) T oPaak | | .
Log Log
18 18
4B/ B/
o | o
=32.5 =325 | .
dBm | 5 dBm T T 1 T T R
ing.' L e e S PSRN b - igﬁu b D i ik e e T T R e |
" se| " s

Star 15,089 GHz
sftas BH 189 kHz
Harker  Trace Typa
1 [4 4] Frag

VEH 308 kHz

% A=y
16.255 GHr

Stop 20,000 GHz
Sweep 477.9 ma (1001 prs)

fimplitude
~E5.68 din

TUV SUD Japan Ltd.

Srare 20,009 GHz “Stop 250698 GHz

*Res BH 160 kHz VBH 388 kHz Swaap 477.9 ms (1081 prs)
Marker  Trace Type ¥ Fuis Anphtude
1 [6h) Frag 24,228 GHz -E4.3] dim
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Channel High
30MHz-1GHz

1GHz-5GHz

Mikr2 3104 GHz

Rof 18 dBm sHresn 24 dB -78.84 dBm Ref 18 dbm sfirren 28 4B -68.75 dBm
sFaal [ ) sPaal [ ’
Log Log m
18 18 S
48/ 8/ T
o | o
=32.9 =32.9 |
dBm | i dBm 1t 3
Lgfv ! —_— r— o Lotk Lgfv | m M 2 =S
vy ' I N - S I
Seare 308 MHz Stop 1,080 @ GHz Srare 1.00@ GHz Stop 0,000 GHz
sfies BH 1988 kHz UEH 3@ kHz Swesp 92,73 ms (1081 prs) eRes BH 10@ kH= VBN 388 k= Sweep 382.3 ms (1681 prs)
Harkar Trace Tree X Fixls fAmplitude Harkar Trace Tyoe K fors faphtude
1 (4 &) Frag 4995 Miz -70.04 dBn 1 1y Frag 2,454 Shz -12.59 dia
2 [ 5] Frag ES LR -50.7% dis
5GHz-10GHz 10GHz-15GHz

Hirl Fuod GHz

Hirl 13605 GHz

Rof 18 dBm sHresn 24 dB -67.18 dBm Ref 18 dBm sHresn 24 dB -65.32 dBm
sFaal [ ) sFaal [ )

Log Log

18 18

4B/ B/

o | o |

-B%,g -B}f"“.g "

B | | " | l B | ! | |

LgFw MWMW% wwad LgFv ¥ pEyR— u..m"‘“ﬂ'ﬁa‘w*ﬂ'wm
n s | n sz

Seart 5,009 GHz Stop 18,080 GHz

Stare 10,089 GHz Stop 15098 GHz

sfRies BH 108 kHz UEH 3@ kHz Sweep 477.9 ms (1081 prs) eRes BH 188 kHz UEH 3@ kHz Swesp 477.9 ms (1081 prs)
Harker  Trace Trpe X fixig fimplituda Harker  Trace Trpe X fixis fmplitude
1 1y Frag 7060 BHz -B7.18 dBn 1 (4 &) Frag 13.665 BHz -B5.32 dBn
15GHz-20GHz 20GHz-25GHz

Herl 16,219 GHz
Rof 18 dBm -66.32 dBm

*Paak [

sAteen 28 dB

" 52
Stary 15,080 GHz
sftas BH 189 kHz

Harkar Trace
1 [4 4]

Stop 20,000 GHz
Sweep 477.9 ma (1001 prs)

fimplitude
~E6:.32 din

VEH 3 kHz
Type

% Rxig
Frag 16210 BHg

TUV SUD Japan Ltd.

Merl 24,865 GHz

Rof 18 dBm sHrten 20 dE -64.27 dBm
o wak | T I

ol |

-328 | .
3B | | | | | |

igﬁh’ MWWWM o |
w52

Srare 20,009 GHz “Stop 250698 GHz

*Res BH 160 kHz VBH 388 kHz Swaap 477.9 ms (1081 prs)
Marker  Trace Type ¥ Fnis FAnphtiude
1 [6h) Frag 24,805 GHz -E4.27 dim
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[IEEE802.11n (HT20)]
Channel Low
30MHz-1GHz

Herl 1639 MHz
f;ia}_ﬁ‘_%iﬁm sHrten 20 4 =71.43 dBm
Loa )

18
4B/

W ose|

Store S0 “Siop 1900 0 G2

1GHz-5GHz

Ref 18 dBm

sPazk |
Log

W -
4B/ T

ol
322 .
& | i :

*Arten 28 4B

Mir2 3149 GHz
=63.60 dBm

B e e e E

L
Stary 1,098 GHz

" Stop 5,000 Ghz

*Res BH 109 kHz . WEH 308 kiz Sweep 92.73 ms (1061 prs) eRes BH 199 kHz Sweep 382.3 ms (1861 prs)
Markar Traca Tope X Axig Amplituda Harkar Traca Tyow FempiTude
1 i Freq 163.9 MHx =71.43 dbw 1 1 Frag -12.15 dbe
2 L& 4] Frag -60.68 dim
5GHz-10GHz 10GHz-15GHz

Hirl !.\36@ !I-T: Hhrl 1-1.!“?| !I-T:

Ref 18 dbm sAteen 28 dB =67.79 dBm
Pesk [—
Log
18
4B/
o
-32.2
dbim 1
LaR -.—-m-.»,m*- WMQ has e irvalermst
Wl 52| |
Start 5,089 GHz Stop 19,890 Ghz
sRes BW 109 kHz VEH 308 kHz Swaep 477.9 ms (1081 ps)
Marker  Trace Tyie ¥ fiels frmplituda
1 ar Frag 7060 GHz =677 dEn
15GHz-20GHz
Hkrl 16,375 GHz
Ref 18 dBm sAtten 28 dB =65.57 dBm
wPask [— L RS N
Log
18
4B/
o
r ;
i !
LsPv MWHM‘L\—W‘ i bR e T e
Srare 15,088 GHz Stop 20,880 GHz
*Res BH 109 kHz . WEH 308 kiz Sweep 4779 ms (1881 prs)
Markar Traca Topa £ fixig Amplituda
1 L5 Fraq 16.375 GHx =E5.57 dEn

Ref 18 dbm
sPegk [
Log

14

a8/

*Atten 26 dB

o
=32

dbim

-65.28 dbn

i

B

Lafy  pe

vl 52|
Start 10,899 GHz
sRes BW 109 kHz
Markar Trace Type
1 (1) Frag

VEW 308 kHz
X Axie
14,320 Gz

20GHz-25GHz

Ref 18 dBm
sPazk [
Log

14

4B/

sfitten 28 4B

Wosel
Stary 20,089 GHz
*Res BH 189 kHz
Markar Tracw
1 1>

Trom
Frag

“Stop 15,600 GHz

Swaep 477.9 ma (1061 pes)
Fmplituda
=B6.28 diin

Mirl 24,795 GHz
=64.88 dBm

""" “Stop 25,000 GRz
__ Sweep 477.3 ms (1081 prs)
FaphTude

-54.59 dim
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Channel Middle

30MHz-1GHz 1GHz-5GHz
Hierl 3-1!.2 HHz Mikre 3197 GHz
Rof 18 dBm sHresn 24 dB -71.22 dBm Raf 18 dBm sfirren 28 4B -67.84 dBm
sFaal [ ) T sPaal [ I
Log Log
18 18
B/ 4B/ | |
o | o
=32.6 =32.6
dBm | dBm 2
. % | o
Lafw | e 2 = —om oo e = armapemer U e
vy L Jwnsl | I .
Seare 308 MHz Stop 1,080 @ GHz Srare 1.00@ GHz Stop D880 GHz
sfies BH 1988 kHz UEH 3@ kHz Swesp 92,73 ms (1081 prs) eRes BH 10@ kH= VBN 388 k= Sweep 382.3 ms (1681 prs)
Harkar Trace Trpe X Fixis fmplitude Harkar Trace Tyoe K s Faphtude
1 (4 &) Frag 3452 Miz -71.22 dEn 1 1y Frag 2,432 Shz -12.58 dia
2 [ 5] Frag 3192 So -§7.54 din
5GHz-10GHz 10GHz-15GHz
Herl 0.5 GHz Herl 13245 GHz
Rof 18 dBm sHresn 24 dB -67.45 dBm Ref 18 dBm sHresn 24 dB -64.61 dBm
sFaal [ ) sFaal [ )
Log Log
18 18
a8/ B/
o | o |
=32.6 =32.6 B
dBm | | " | dBm | | | |
Lgfw W ‘ . St i asabes LoFy ks ) -
v ' L wesel N -
Stary 5,008 GHz Stop 10090 GHz Seary 18,088 GHz Stop 15,000 GHz
sfRies BH 108 kHz UEH 3@ kHz Sweep 477.9 ms (1081 prs) eRes BH 188 kHz UEH 3@ kHz Swesp 477.9 ms (1081 prs)
Harker  Trace Trpe X fixis fmplitude Harker  Trace Trpe X fixis fimplitude
1 (4 &) Frag B.885 BHz -B7.45 dBn 1 (4 &) Frag 13.245 BHz -b&.61 dBn
15GHz-20GHz 20GHz-25GHz
Hirl 1!.363 GHz Herl 24,315 GHz
Rof 18 dBm sHresn 28 dB -65.68 dBm Ref 18 dBm sHrten 20 dE -64.35 dBm
ePeak [ ) T oPaak | | o
Log Log
18 18
4B/ B/
1] o ] }
=32.6 =32.6 | ik
Lafv [* + bttt L s e PR S e = 2
wn sl wosy ' ' ' [ 1]
Stare 15,000 GHz Stop 20,000 GHz Svare 20,009 GHz Stap 25,000 GHz
eRias BH 189 kHz2 VEH 308 kHz Swaep 4779 ms (1081 pts) »Res BR 188 kHz WEH 388 kHz Sweep 477.9 ms (1801 prs)
Harkar Trace Trpe K fxlg fmplituda Markar Trace Tyoa o s Fimphitiade
1 oy Frag 15860 BHr ~E5.68 diwn 1 [6h) Frag 24,915 Mz -E4.55 dim
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Channel High
30MHz-1GHz

Mkrl 3589 HHz
Rof 18 dBm -78.58 dBm
sFaal [ N
Log
18
4B/

*Areen 28 dB

o
=32.8
dBm |

i
Lafv | o i = — -
n sz |

Srare 30.0 Mz ~Ston 1,098 @ GHz

1GHz-5GHz

Mere 3424 GHz
Ref 18 dBm -68.52 dBm
sPaal [ T
Loa
18
4B/

sfirren 28 4B

ey o

o |
-32.8
dBm "l Z

[T —— e e \w’—-ﬂaﬁmwm

w sz

Stary 1008 GHz Stop 5,000 GHz

sfies BH 1988 kHz UEH 3@ kHz Swesp 92,73 ms (1081 prs) eRes BH 10@ kH= VBN 388 k= Sweep 382.3 ms (1681 prs)
Harker  Trace Trpe X Fixis fAmplitude Harker  Trace Tyoe K s faphtude
1 (4 &) Frag 368.9 MHz -70.58 dBn 1 1y Frag 2,455 Shz -12.55 dia
2 [ 5] Frag 3424 Bg -50.52 din
5GHz-10GHz 10GHz-15GHz
Herl 7725 GHz Herl 14.6%8 GHz
Rof 18 dBm sHresn 24 dB -67.53 dBm Ref 18 dBm sHresn 24 dB -65.85 dBm
sFaal [ ) sFaal [ )
Log Log
18 18
a8/ B/
] o | 1 ! |
=32.8 =32.8 .
dBm | | | — | dBm | 1 | I | H
LgAw WWM LRIy gttt sy - i e o S AN
wos ' B N -
Stary 5,008 GHz Stop 10090 GHz Seary 18,088 GHz Stop 15,000 GHz
sfRies BH 108 kHz UEH 3@ kHz Sweep 477.9 ms (1081 prs) eRes BH 188 kHz UEH 3@ kHz Swesp 477.9 ms (1081 prs)
Harker  Trace Trpe % fxis fmplituda Harker  Trace Trpe % fixig fmplitude
1 (4 &) Frag 7.725 Bz -B7.53 dEn 1 (4 &) Frag 14.698 6Hz -B5.85 dBn
15GHz-20GHz 20GHz-25GHz
Herl 13.908 GHz Hirl 24,209 GHz
Rof 18 dBm sHresn 28 dB -64.65 dBm  Ref 18 dBm sfirten 28 4B -63.99 dBm
ePeak [ ) oPaak | | .
Log Log |
18 18
4B/ B/
o | o
328 4 =328 £
s SR 938153 RSN KU POV s I W seansw e [ M| . i PP I
Lafw | LgfAw |
0 sel . I
Stare 15,000 GHz Stop 20,000 GHz  Seare 20,009 GHz Stop 26,080 GHz
eRias BH 189 kHz2 VEH 308 kHz Swaep 4779 ms (1881 pts)  eRes BH 108 kHz VEH 388 kHz Sweep 477.9 ms (1881 prs)
Harkar Trace Trpe K fxlg fmplitude Markar Trace Typa ¥ Auis Fmphtude
1 oy Frag 19.960 BHz ~6d.65 din 1 (68 Frag 24,278 GHz -£3.99 dim
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Japan

4.5 Spurious Emissions - Radiated -
45.1 Measurement procedure

[FCC 15.247(d), 15.205, 15.209, KDB 558074 D01 v05, Section 8.6]

Test was applied by following conditions.

Test method :  ANSI C63.10
Frequency range . 9 kHz to 25 GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W) 1.0 x (D) 1.0 x (H) 0.8 m (below 1 GHz)
Styrofoam table / (W) 0.6 x (D) 0.6 x(H)1.5 m (above 1 GHz)
Antenna distance :3m
Test receiver setting Below 1 GHz
- Detector . Average (9 kHz-90 kHz, 110 kHz-490 kHz), Quasi-peak
- Bandwidth ;200 Hz, 120 kHz
Spectrum analyzer setting Above 1 GHz
- Peak :  RBW=1 MHz, VBW=3 MHz, Span=0 Hz, Sweep=auto
- Average : RBW=1 MHz, VBW=10 Hz, Span=0 Hz, Sweep=auto

Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Toff : :
Mode (%) (us) (us) Determined VBW Setting
IEEE802.11b 99.22 1024 8 10Hz (Duty Cycle = 98%)
IEEE802.119g 99.27 1362 10 10Hz (Duty Cycle = 98%)
IEEE802.11n(HT20) 99.22 1274 10 10Hz (Duty Cycle = 98%)

Although these tests were performed other than open area test site, adequate comparison
measurements

were confirmed against 30 m open are test site.

Therefore, sufficient tests were made to demonstrate that the alternative site produces results that

correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop
antenna, Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is
positioned both the horizontal and vertical planes of polarization and height is varied 1m to 4m and
stopped at height producing the maximum emission. As for the Loop antenna, it is positioned with its
plane vertical, and the center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be
rotated for 360 degrees to determine the position of maximum emission level. The test results
represent the worst case emission for each emission with manipulating the EUT, support equipment,
interconnecting cables and varying the mode of operation. Sufficient time for the EUT, support
equipment, and test equipment are allowed in order for them to warm up to their normal operating
condition.
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- Test configuration

Japan

Testroom : Measurement room
: Spectrumanalyzer /
Antenna : Preamplifier Receiver
Cable system :
45.2 Calculation method
[9 kHz to 150 kHz]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level
[150 kHz to 25 GHz]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level
Example:
Limit @ 4824.0 MHz : 74.0 dBuV/m (Peak Limit)
S.A Reading = 49.5 dBuV Cable system loss = 8.4 dB
Result = 49.5 + 8.4 = 45.1 dBuV/m
Margin =74.0 - 45.1 = 16.1 dB
453 Limit
Frequency Field strength Distance
[MHZz] [uV/m] [dBuV/m] [m]
0.009-0.490 2400 / F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHZ] 20logE [uV/m] 30
1.705-30 30 29.5 30
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.
2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000 MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20 dB under any condition modulation.

TUV SUD Japan Ltd.
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454 Test data

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

7~8 January-2019

20.0 [°C]

26.8 [%]

3m Semi-anechoic chamber

8~9 January-2019

20.1 [°C]

26.3 [%]

3m Semi-anechoic chamber

9~10 January-2019

21.1 [°C]

27.3 [%]

3m Semi-anechoic chamber

10~11 January-2019

20.1 [°C]

26.4 [%]

3m Semi-anechoic chamber

11~12 January-2019

20.1 [°C]

26.3 [%]

3m Semi-anechoic chamber

TUV SUD Japan Ltd.

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Taiki Watanabe

Taiki Watanabe

Taiki Watanabe

Taiki Watanabe

Taiki Watanabe
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45.4.1 Transmission mode - With camera

[11b]
Channel Low

BELOW 1GHz
s*ikikik RADIATED EMISSION skskokokokk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.01>> 7 January,2019 22:39
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JA53 I'emp,Hum : 20.0[°C] 26.8[%]
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:Low Note2
[dB(x V/m)]
60 T T T T T T T T T T T T T T el e b
- l I [ N B 1 | | [ [ T <FCC B_.3m .
SRR : Lo | ——— Limit(QP)
N | | [ T | | | | o [l <11.MHz_11b_Tx_Low
5 ——— 1 E —— A L
: 1 | 1 1 1 | | ! ! 1 ] ] ! ! — Peak level(V,PK)
C | I I | I i ] i !
I I I i | | | [ B
- 1 1 I I I 1 1 I I I 1 1 1 1
40 R | | o 1 | | | R
C | I [ | 1 | | | [ I
1 1 I I I 1 1 I I 1 1 1 1 1
-~ 1 1 | | | 1 1 | | 1 1 1 1 1
'T.' - 1 1 | | | 1 1 | | | 1 1 1 1
: 0 f———— : —
S r | | 1 [ 1 1 1 1 1 [
o 1 1 | | | 1 1 | | | 1 1 1 1
- 1 1 | 1 | 1 1 | | | 1 1 1
- 1 1 I I I 1 1 | 1 1 1
20 —— ; ———
1 1 | | | 1 | 1 1
- 1 I | [
- 1 I I I 1 1 1 1 1 I
C i [ | I | [ B
10 : — ; [ . ——
- 1 1 1 I I 1 1 1 1
L | | 1 I | | [ T
C l l ] [ l | | [ N
| 1 1 | | | 1 1 | | 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [(dB(1/m)] [cm] g

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel Low
ABOVE 1GHz
skkkk RADIATED EMISSION skkkkokokk
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. {{DATA Sheet No.02 8 January,2019 23:35
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JAS3 Temp,Hum,Atm : 20.1[C] 26.3[%]
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:Low Note2

[dB(x V/m)]
110

E i i i i <FCC C_GHz_3m
2 : : L ———  Limit(PK)
100 E | | | T Limit(AV)
90 E i i i i <01.GHz_11b_Tx_Low
2 ; ! o ———  Peak level(H,PK)
o | | | I Peak level(V,PK)
80 £ H 1 H H Emission level(H,PK)
r ' ' ! ' i@ L ~)L(H,CAV)
0 : —
- I I I |
- 1 1 1 |
- T T T
- |

Level

U (=23

S
TT
I
|
|
1
1
I
|
I
1
|
|
|
1

50

1 ' | I
E 1 | 1 o
40 F i | l l
E ! | 1 1
£ | | | |
30 | T T T T
E 1 1 1 1
r I I | I
P L L L
20 F | | ) [
F | | 1 1
10 F : : } l
E | 1 1 1
C 1 1 1 1
0 H H H

1000.000 2000.000 5000.000 10000.000 18000.000

Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK CAV PK CAV PK AV PK CAV
[MHz ) [(dB(uV)] [dB(uV)]) [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB) [ca] ]
1 4824000 H 48.9 34.6 8.9 57.8 43.5 74.0 54.0 16.2 10.5 117.0 78.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11b]
Channel Middle

BELOW 1GHz
skl RADIATED EMISSION skekskokokokk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.03>> 7 January,2019 23:16
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JA53 Temp,Hum : 20.0[°C] 26.8[%]
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:Middle Note2
[dB( x V/m)]
A T A ! 1 1 1 1 11| ®cCBam
E 4§ o1 : Coor b | ——— Limit@QP)
| | I I | | 1 [ T <{12_MHz_11b_Tx_Middle
- ! ! . ! ! ! . ] — Peak level(H,PK)
R : NN EEE Peak level(V,PK)
| I I | | | I I | | | ] 1 I I
I I | | | + + | | | I 1 I |
= 1 1 I | | 1 1 | | | 1 1 1 I
10 L I I | | | I I | | | ] 1 I |
| 1 1 I I I 1 1 I I I I 1 I |
1 1 | | | 1 1 | | I 1 1 1 I
=] 1 1 | | | 1 1 | | | 1 1 1 1
'T_: - 1 1 | | | 1 1 | | | 1 1 1 1
g 30 T i i T
Lt B I I | | | I I I I I 1 1 I I
- 1 1 | | | 1 1 | | 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1
ke ] I I | I ] I ] I I ] 1 1
20—ttt L | b
1 1 | 1 | 1 | 1 1
- 1 | | I 1 1 1 1
» I | | | ] I ] 1 I |
L I | | | I I | | 1 I I
10 : —_— . : —
o I I I | | ] 1 I |
b I I I I | | ] 1 I I
L 1 1 I 1 1 1 I I 1 1 1 I
1 1 1 1 1 1 1 1 1 1 1 1 1
o 1 1 | | | 1 1 | | 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c: f Height Angle Remark
(MHz] [dB(1/m)] [cm] i 1

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel Middle
ABOVE 1GHz
soppiloiok RADTATED EMISSION sekokokokoiok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. {DATA Sheet No.04>> 9 January,2019 00:57
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JA53 Temp,Hum,Atm : 20.1[TC] 26.3[%]
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:Middle Note2
[dB( x V/m)]
110 ¢ T T T T T B — o ey R
C 1 1 1 | | 1 [ {FCC C_GHz_3m
= | ' | ' ' Lo Limit(PK)
100 E | | | | | ' Limit(AV)
o E i i i (R N T <02.GHz_11b_Tx Mid
WE | ' : ] R Peak level(H,PK)
E 1 | l | I I [ Peak level(V,PK)
80 ; i : t —t— Emission level(H,PK)
F ' v ' ' ' I &L~ (H,CAV)
70 1 1 1 1 1 1 1 1
= | 1 1 1 1 1 I |
- | 1 ] I I | | |
= 60 F T T T T T
> E | P
< == -~ T T T T v i pa v
= 50 . !
| 1 1 1 1
C 1 1 1 1 | 1 1
40 E i i i 1
C | 1 I I I | | |
—
C | 1 I I I | | I
20 g N , . V T E——
E | 1 I I I | | |
10 F T l l — T
: 1 1 1 1 1 1 1 1
-~ | 1 1 1 1 | | |
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK CAV PK CAV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)) [(dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB) [ca] ]
1 4874.000 H 48.9 36.1 9.2 58.1 45.3 74.0 54.0 15.9 8.7 133.0 305.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11b]
Channel High
BELOW 1GHz
sopkiolok - RADIATED EMISSION skkolokoiolok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. {DATA Sheet No.05>> 7 January,2019 23:52
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JAS3 Temp,Hum : 20.0[°C] 26.8[%]
Serial No. :N/A Notel ~
Test mode : 11b_Tx_ch:High Note2
[dB( z V/m)]
60 N T T T T T T T T T T T T T el el "
- 1 1 | [ 1 | 1 | 1 [ <FCC B_.3m>
T EEEE : Lo ——— Limit@QP)
N | | | o | | | | 1 11 [l <13MHz_11b_Tx_High
50— ; —— 1 S 5
: 1 1 1 1 1 | | 1 1 1 1 1 1 1 l Oak le\el(\ ‘l i\)
L 1 1 1 1 1 I I 1 1 1 I 1 I 1
1 1 I I I + + I ] I | I | 1
= 1 1 I I I | | I I I I I | 1
40 L 1 I 1 1 1 I I 1 I I | I | 1
B 1 1 I I I | | ] | ] | I | 1
1 1 I I I | | I I | I I | 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
3 - - 1 1 1 1 1 1 1 1 1 1 1 1 1 1
g 30T T S B i i T R B R
Lot 1 1 I I I | | I I I | I | 1
r 1 1 1 1 1 | | 1 1 1 1 1 | 1
v 1 1 1 1 1 1 1 1 1 1 1 1 1
- ) | I I I | | I ] | I |
20 F———+1 : g
L '
| I I I |
1 I I I | I
1 1 1 1 1
10 ——T— :
I
I I
1 1 1
1 1 1
0 1t :
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel High
ABOVE 1GHz
skkklok RADIATED EMISSION skeksbokokokk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{{DATA Sheet No.06>> 9 January,2019 01:37
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JA53 Temp,Hum,Atm : 20.1[°C] 26.3[%]
Serial No. : N/A Notel z
Test mode : 11b_Tx_ch:High Note2
[dB( x V/m)]
110 = T T T T s S p
E 1 1 l | {FCC C_GHz_3m>
E ! ! ! { Limit(PK)
100 i i i R Limit(AV)
90 E i i i | <03.GHz_11b_Tx_High
E ! ! : ! —  Peak level(H,PK)
o | 1 I | Peak level(V,PK)
80 £ H H H H Emission level(H,PK)
E ' ' ! ' @& L~ L(H,CAV)
0 : i
- | 1 I I
5 60F T T T :
- N — T e s
—_— 50 + + +
1 1 1 AN
C | 1 1 U
40 E i i i |
F 1 | 1 |
30 F ; : : i
- I 1 I I
= 1 1 1 |
20 £ : "
= | 1 I I
10 E l : l l
C | 1 1 1
- | 1 1 1
0 ! H H L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK CAV PK CAV PK AV PK CAV
[MHz) [dB(uV)] [dB(uV)) [dB(1/m)] [dB(uV/m)]) [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB) [m] [
1 4924.000 H 8.5 36.1 9.6 58. 1 45.7 74.0 54.0 15.9 8.3 152.0 187.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[119]
Channel Low

BELOW 1GHz

sk RADIATED EMISSION  sekokokokokk

[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd.

<DATA Sheet No.07

8 January,2019 00:42

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JAS3 I'emp,Hum : 20.0[°C] 26.8[%]
Serial No. :N/A Notel 5
Test mode : 11g Tx_ch:Low Note2
[dB( 2 V/m)]
UO T T T ! T T T T T T T T T T T -
- | | [ N T | | | | [ T I <FCC B_3m »
C i I i i | oo Limit(QP)
SRR : R L.
5" T 0 70 : — 1 1 1 s
: 1 1 1 1 1 1 1 1 1 1 1 1 1 1 I eak leve"\ ‘I h)
B I I | | | ] I ] | | | I ] I |
I I | | | + + | | | I I I |
- I I | | | I I | | | I I I |
40 L I I | | | I I | | | I | I |
N I I | | | I I | | | I ] I |
I I | | | I 1 I I I 1 1 1 I
™ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
?" - 1 1 | 1 1 1 1 | | | 1 1 1 |
g 30 T S S i i I
-— r 1 1 | | | 1 1 | | | 1 1 1 |
- 1 1 | 1 1 1 1 | | | 1 1 1 |
- 1 1 | | | 1 1 | | | 1 1 1 )
- I I | | | I I | | | I I )
e | i
1 1 | | | 1 1 1 |
I | | | I I I |
] | | | ] ] ] I |
I | I | I I | I 1 I I
10— L : S
- 1 1 1 1 | | 1 1 1 |
- ] I ] | | I ] I |
L I I | I | | I 1 I I
N 1 1 | 1 | 1 1 | | 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle Remark
(MHz] [(dB(1/m)] [cm] * ]
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[119]
Channel Low
ABOVE 1GHz

sk RADTATED EMISSION sk
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd. {DATA Sheet No.08 9 January,2019 02:16
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No. : JAS3 Temp,Hum,Atm : 20.1[°C] 26.3[%]
Serial No. :N/A Notel :
Test mode : 11g Tx_ch:Low Note2
[dB( 2 V/m)]
110 o= T T T T alel e . .
o 1 | l 1 {FCC C_GHz_3m
E ! [ ' ' — Limit(PK)
100 | | i i | ------ Limit(AV)
90 E | i i ! <04.GHz_11g Tx Low
F I : : : Peak level(H,PK)
E | | | | Peak level(V,PK)
80 | 1 | | | Emission level(H,PK)
= ] ; 5 ; I E L~ L(H,CAV)
0 ] | | |
™ | 1 I I
> - 1 ‘ |.M
- RN I
= 50 ) : H
1 1 1 X
C | 1 1 Y
40 E i i | |
- 1 | 1 |
30 F I . ; "
- I 1 I I
E 1 1 1 |
20 F : : !
E | 1 I I
10 E T l l i
C | 1 1 1
- | 1 1 1
0 H H : H
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK CAV ( CAV PK AV PK CAV
[MHz) [(dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB) [cam) )
1 4824000 H 48.6 36.1 8.9 57.5 45.0 74.0 54.0 16.5 9.0 1450 183.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11g]

Channel Middle
BELOW 1GHz

sk RADIATED EMISSION  sekokokokkk
[ 3m Semi-anechoic chamber ]

TUV SUD Japan Ltd.

{DATA Sheet No.09>>

8 January,2019 01:07

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JAS3 Temp,Hum : 20.0[C] 26.8[%]
Serial No. :N/A Notel :
Test mode : 11g_Tx_ch:Middle Note2
[dB( 2 V/m)]
60 T T T T T T T T T T T T T T o ol v
- l | A l | | I [ T R FCC B_.3m a
. : Lo b | ———— LimitQP)
N ! [ ! ! ! toor e <15 MHz 11g Tx Middle>
50 t ; —t—t—t ; : ; ; ———t —_— l:eak leve]lH.l)’h)
C ! ! oL o ! ! ! ! v Bt Peak level(V,PK)
L 1 1 1 [ !t [l 1 [l [ [
1 1 I I I t + I I I 1 | ] I
e 1 1 I I I | 1 I I I 1 | 1 I
40 - 1 1 I I I | 1 I I I 1 | 1 I
L 1 1 I I I | 1 I I I 1 | 1 I
1 1 I I I | 1 I I I 1 | 1 I
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1
T_ - 1 | 1 1 1 | 1 1 1 1 1 | 1 1
z 30 T R B R i i T
— B 1 1 I I I | 1 I I I 1 | 1 I
™ 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 | 1 1 1 1 1 | 1 !
] 1 | I I I | 1 | I I 1 | )
20 T I T
1 | 1 1 1 | 1 [}
1 I I I |
I | 1 1 I
I I I |
1 1 1 |
10 —T—
|
1
0 H
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle Remark
(MHz] [(dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19045-0

1g]
Channel Middle
ABOVE 1GHz
sk RADIATED EMISSION  seksiokorkk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. {DATA Sheet No.10>> 9 January,2019 02:55
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JAS3 Temp,Hum,Atm : 20.1[°C] 26.3[%]
Serial No. :N/A Notel '
Test mode : 11g_Tx_ch:Middle Note2
[dB( z V/m)]
110 . . . ————1— e
E | | 1 l l | [ {FCC C_GHz_3m
- { : 1 ! ! ! 1 1 Limit(PK)
100 - | ] 1 1 1 1 0 || e Limit(AV)
- ] i i i I 05_GHz_11g_Tx_Mid
90 F ; ; ; R Peak level(H,PK)
F | | 1 | I | o Peak level(V,PK)
80 ¢ ! t ' ; ———t —=——  Emission level(H,PK)
E ¥ + + + + ———t &L~ L(H,CAV)
70 £ | i i TR R —
E I | 1 I I | 1 1
- 1 | 1 1 1 | 1 1
- T T T T T T
E | | lazell
! § I

Level
o
S
TT
|
|
|
1
1
|
|
|
1
|
|
|
1
1
|
]
{
|
T
1
1

50
1 | 1 ! 1
- 1 1 1 1 1 1 1 1
C 1 1 1 1 I 1 L1
40 | | 1 | | | [ [
F | 1 | 1 1 1 [
- 1 1 1 1 1 1 1 1
30 b T T T T T T T T
= | 1 | 1 1 1 [
= 1 1 1 1 ! 1 [
’ L L L L L s R
'JO - 1 | 1 1 1 1 1 1
F | 1 1 1 | | | |
10 F I T 1 —T—T—T—1
= 1 1 1 1 1 1 1 1
- ) | 1 1 1 | 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK CAV PK CAV PK AV PK CAV
(MHz ] [(dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cal 1]
1 4874.000 H 47.5 36.1 9.2 56. 7 45.3 74.0 54.0 17.3 8.7 129.0 243.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19045-0

1]
Channel High
BELOW 1GHz
soikkkkk  RADIATED EMISSION skokksiork
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. DATA Sheet No.11 8 January,2019 01:48
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JA53 Temp,Hum : 20.0[°C] 26.8[%]
Serial No. :N/A Notel -
Test mode : 11g_Tx_ch:High Note2
[dB( 2 V/m)]
60 T T T T T T T T T — T T T S 24
- | 1 [ N | 1 | 1 1 [ N <FCC B_.3m>
N N A : Coor | ——— Limit@QP)
| I I B T | | | | [ I B <16_MHz_11g Tx_High
50 | s ; ; P+ 1t ——— Peak level(H,PK)
R EE ! R EEE Peak level(V,PK)
L ] 1 | I I 1 ] I | I 1 1 I I
I ] I I | + + I I I 1 1 1 I
- 1 1 1 1 | 1 1 | I I 1 1 1 1
10 - I 1 | | | 1 I I | | ] 1 I I
1 1 I 1 I 1 I I | I ] 1 I I
B ] 1 I I | 1 | I I I 1 1 I I
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
'E' - 1 1 1 1 1 1 1 1 1 1 1 1 1 1
gz 30 T R R e i | N
- B 1 1 I I I 1 1 I I I 1 1 I I
[ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 |}
- ] 1 I I | 1 1 | | ] 1
20ttt L1 ; e
1 1 1 1 1 1 1
1 1 1 | 1
1 | I | 1
I I I 1 I
10 — :
1 |
] I
1 I I
1 1 1
1 1 1 1
0 ] . ) .
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) cuf Height Angle Remark
[MHz] [dB(1/m)] [cm] ° 1]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19045-0

[11g]
Channel High
ABOVE 1GHz
sk RADIATED EMISSION  sekskokorkk
[ 3m Semi-anechoic chamber ]
I'UV SUD Japan Ltd. {DATA Sheet No.12>> 9 January,2019 03:45
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JA53 Temp,Hum,Atm : 20.1[C] 26.3[%]
Serial No. :N/A Notel :
Test mode : 11g_Tx_ch:High Note2
[dB( z V/m)]
110 L T T T T T T T T alel -~ - B
E | | l I I | [ {FCC C_GHz_3m
- | [ ' ' ' Lo Limit(PK)
100 E | | | 1 1 1 R Limit(AV)
90 E i i i i I <06.GHz_11g Tx High>
o ! ! ! : : ! L — Peak level(H,PK)
o I 1 | | | 1 [ Peak level(V,PK)
80 £ H ; ] i bt Emission level(H,PK)
2 ; ; — 3L~ L(H,CAV)
?0 1 1 1 1 1 1 1 1
= i i i [
= 60 F T T T . R ——
g T— N o ———_ N
= 90 . \ \ A i
: 1 1 1 J 1 1 1 1
40 £ 7 i i 1
- ; : l I
30 L T T T T T T T T
- I I 1 1 I | I I
C | | 1 I I | I I
20 E i \ V V T E—E—
E | 1 | | | | | |
10 E T T T — T
v | | 1 1 1 | 1 1
0 - 1 i H H ) [ .
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK CAV PK CAV PK AV PK CAV
[MHz) [dB(uV)] [dB(uV)) [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB) [em] [
1 4924.000 H 47.9 36.2 9.6 57.5 45.8 74.0 54.0 16.5 8.2 137.0 278.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19045-0

[11n(HT20)]
Channel Low
BELOW 1GHz
skl RADIATED EMISSION skkokksiork
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.13>> 8 January,2019 02:17
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JAS3 Temp,Hum : 20.0[°C] 26.8[%]
Serial No. :N/A Notel -
Test mode : 1In(HT20)_Tx_ch:Low Note2
[dB(  V/m)]
00 T T T ¥ T T T T T T T T T T el el B
- | | [ N | | | | | 1 [ FCC B_.3m .
F 1 o or : Lo | ——— Limit@p)_
I | [ N T 1 1 | 1 [ 17 MHz_11n(HT20)_Tx_Low
W !¢ : AR NN EREEE Peak level(H,PK)
o ! R ERE Peak level(V,PK)
L ] 1 ] I I 1 1 I I I 1 | 1 I
] 1 | I I + + I I I 1 | 1 I
- 1 1 I ] I 1 1 I 1 1 I I 1 1
40 L ] ] I I I 1 ] I I I | | 1 I
" I 1 I | ] 1 1 I I I 1 | 1 I
1 1 I I I 1 1 I I I | | 1 I
™ 1 1 1 L 1 1 1 1 1 1 1 1 1 1
'T" - 1 1 1 1 1 1 1 1 1 1 1 | 1 1
g 30 T e B i i T
o B 1 1 I I I 1 1 I I I 1 I 1 I
™ 1 1 1 1 | 1 1 1 1 1 | | 1 1
- 1 1 1 1 1 1 1 1 1 1 1 | 1 )
AN : L i
20 T T T T T T T T
1 1 1 1 1 1 1
1 I I I 1
1 I | I 1
| I I I 1 I
10 — :
| |
I
|
1 1
0 Py b ] H
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height  Angle Remark
[(MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19045-0

[11n(HT20)]
Channel Low
ABOVE 1GHz
sokkrkk RADIATED EMISSION skksckokork
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. {DATA Sheet No.14>> 9 January,2019 05:31
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No. : JA53 Temp,Hum,Atm : 20.1[C] 26.3[%]
Serial No. : N/A Notel s
I'est mode : 1In(HT20)_Tx_ch:Low Note2
[dB( x V/m)]
110 T T T T T T FCC C GHz
E | i | 1 1 l [ <F z_3m y
o ' i ' 1 ! P Limit(PK
100 3 1 1 1 1 1 | T Limit(AV)
= i i | A S T <07_GHz_11n_Tx_Low
90 = ' ! ! ! ! A Peak level(H,PK)
o | | | 1 1 [ Peak level(V,PK)
80 ' : : ; ——— Emission level(H,PK)
F ¢ : o i@ L~L(H,CAV)
70 F : —
E 1 | 1 | 1 | 1 |
= 60 F l : l l . ——
iy S NN [ S s = R R
< = I i 5%
- 50 ' H H X
1 1 | 1 1
: 1 | 1 1 I 1 1 1
40 E | 7 i i
- I | | 1 | I 1 1
30 F ; ; ; e
- | | 1 1 I 1 ]
C I | | 1 1 I 1 1
20 : : ——
= I I | 1 1 I 1 1
10 E T T T T
C 1 1 1 1 1 1 1 1
L 1 1 | 1 1 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK CAV PK CAV PK AV PK CAV
[MHz) (B(uV)] [dB(pV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(xV/m)] [dB(uV/m)] [dB] [dB] (ca] ]
1 4824000 H 49.5 36.1 8.9 58.4 45.0 74.0 54.0 15.6 9.0 135.0 163.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19045-0

[11n(HT20)]
Channel Middle
BELOW 1GHz
sikkrkk RADIATED EMISSION skkokskork
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. {DATA Sheet No.15>> 8 January,2019 02:45
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No. : JAS3 Temp,Hum : 20.0[C] 26.8[%]
Serial No. :N/A Notel ¢
I'est mode : 11n(HT20)_Tx_ch:Middle Note2
[dB(x V/m)]
60 T T T T T T T T T T T T T T el e v
o l l [ T B | I I l I B <{FCC B_.3m>
T ! Lo b | ——— Limitop)
N | | I I T | | | | 1o a1 <18 MHz_11n(HT20)_Tx_Middle>
50 — ; " — Peak level(H,PK)
R : HEERIREEE Peak level(V,PK)
] 1 I I I 1 | I I I | I | ]
B 1 1 1 I I + + 1 1 1 I I I 1
- | 1 I I I | | I I I | I | ]
40 L I 1 I I I | | I I I | I | ]
L 1 1 1 1 I I I 1 1 1 I I I 1
| 1 I I I | 1 I I I | I | 1
r 1 1 1 1 1 | 1 1 1 1 1 1 1 1
'z p - 1 1 1 1 1 1 | 1 1 1 1 1 | 1
g 30 T R i i T S R
— 1 1 I I I | | I I I | I | 1
[ 1 1 1 1 1 | | 1 1 1 | 1 | 1
C N i | R A
20 f—t—+ : e
1 1 1 1 1 1 1 1
A
) | I I I | I
1 1 1 1 1 1
10 C : | o :
- ] 1 I
r | 1 1
1 1 1
0 C A ] P gl }
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) exf Height Angle Remark
[MHz] [dB(1/m)] [cm] ° 1]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19045-0

[11n(HT20)]
Channel Middle
ABOVE 1GHz
soikkoriok RADIATED EMISSION skksbkokokk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. DATA Sheet No.16>> 9 January,2019 06:27
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No. : JA53 Temp,Hum,Atm : 20.1[°C] 26.3[%]
Serial No. : N/A Notel $
Test mode : 11n(HT20)_Tx_ch:Middle Note2
[dB( i V/m)]
110 T T T T T B — SRy R 2
c | | | l 1 [ <{FCC C_GHz_3m
- ! ! ! ! ! ' Limit(PK)
100 E ! ! ! ! ! N == Limit(AV)
90 E | | | I 1 I N <08_GHz_11n_Tx Mid> )
- ! ! ( ! ! A Peak level(H,PK)
o | | | I 1 [ Peak level(V,PK)
80 E ' : : : ——— Emission level(H,PK)
E T t I — &L~ )L (H,CAV)
TO 1 1 1 1 1 1 1 1
: i | i i R T T
= 60 E l l l . —
O S Lt i |
- 00 1 1 | 1 1
- 1 1 1 1 1 1 1 1
10 : N
E ; I ; I
-30 - T T T T T T T T
E | | | 1 1 [
E | | | 1 1 [
20 : : T R B
o | | | 1 1 o
10 F l T T ————
: 1 1 1 1 1 1 1 1
0ot H H : \ i 4
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK CAV PK CAV PK AV PK CAV
[MHz ] [(dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [ca] ]
1 4874.000 H 48.1 6.0 9.2 57.3 45.2 74.0 54.0 16.7 8.8 134.0 95.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19045-0

[11n(HT20)]
Channel High
BELOW 1GHz
skl RADTATED EMISSION  seksfokororsk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. {DATA Sheet No.17 >> 8 January,2019 03:13
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JA53 I'emp,Hum : 20.0[°C] 26.8[%]
Serial No. :N/A Notel 5
Test mode : 1In(HT20)_Tx_ch:High Note2
[dB( x V/m)]
bO T T T T T T T T T T T T T T Tl .
- | | [ T l | | | [ T R <{FCC B_.3m>
E ! Lo b b | ——— Lim@p)
| | I B T | | | | [ | <19 MHz_11n(HT20)_Tx_High
50 | — ' ' oL b ——— Peak level(H,PK)
- roon ! ! R Peak level(V,PK)
" 1 1 I I I 1 1 I I I 1 1 1 1
1 1 | | | t t I | | 1 1 1 1
= 1 1 I I I 1 1 1 I I 1 1 1 1
*0 L 1 1 I I I 1 1 1 I 1 1 1 1 1
" 1 1 | 1 I 1 1 1 I I 1 1 1 1
1 1 I I I 1 1 I | I 1 1 1 1
~ 1 1 1 1 | 1 1 1 1 1 1 1 1 1
'T.: - 1 1 | 1 | 1 1 1 1 1 1 1 1 1
gz 30 i T —— i i T
—_— u 1 1 I I I 1 1 I | I 1 1 1 |
- 1 1 | 1 | 1 1 1 1 1 1 1 1 1
- 1 1 | 1 1 1 1 1 1 1 1 1 1 1
- 1 1 I | I 1 1 I 1 1 1 1
e I i i
1 1 | 1 | 1 1
1 I I I 1
1 | I I 1
) I I I 1 1
10 e :
1 I
1 I
1 I U I
1 | 1 | 1
1 1 1 1 1 1
0 Py oo H
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] " 3

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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Document Number: JPD-TR-19045-0

[11n(HT20)]
Channel High
ABOVE 1GHz
sokkrkk RADIATED EMISSION skkbkokokk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. DATA Sheet No.18>> 11 January,2019 04:30
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No. : JAS3 Temp,Hum,Atm : 20.1[C] 26.4[%]
Serial No. :N/A Notel :
Test mode : 11n(HT20)_Tx_ch:High Note2
[dB(x V/m)]
110 T s .
o | <{FCC C_GHz_3m
o ! — Limit(PK)
e = /O Limit(AV)
90 E ! <09 GHz_11n_Tx_High>
£ . Peak level(H,PK)
E | Peak level(V,PK)
80 F H Emission level(H,PK)
T E ; i &L~ )L(H,CAV)
70 E N
- I
= 60 F T
zZ o U
- 50
1
- 1
40 F 1
b I
30 F ?
F i
20 E .
E |
10 £ }
F i
0 H
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e.f Result Result Limit Limit Margin Margin Height Angle Remark
PK CAV PK CAV PK AV PK CAV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(pV/m)] [dB(uV/m)] [dB] [dB] [ca] ]
1 4924.000 H 48.6 36.0 9.6 58. 2 45.6 74.0 54.0 15.8 8.4 112.0 254.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19045-0

4.5.4.2 Receive mode - With camera

Channel Low

BELOW 1GHz
sobkikk - RADIATED EMISSION skkolokolork
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. {DATA Sheet No.19>> 10 January,2019 06:35
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No. : JAS3 Temp,Hum : 21.1[°C] 27.3[%]
Serial No. :N/A Notel 2
Test mode : Rx_ch:Low Note2
[dB( 2 V/m)]

S ! 1 1 1 1 11| FCCBam
SRR : Eol d i = Limit(QP)
RN | R R T -

50 S S : : —— A
: 1 1 1 1 1 1 1 1 1 1 1 1 1 1 e l eak le\EII\ 'l l\)
| 1 I 1 1 1 1 I 1 1 1 I 1 I 1

I I 1 1 1 + + 1 1 1 I I | |
B I I 1 1 1 I I 1 1 1 I I I 1

40 i I 1 1 | 1 1 1 1 1 1 1 1 I 1

B I I ] | ] I I 1 1 1 I I | 1
I I 1 | 1 I I 1 1 1 I I I 1
~ 1 1 1 | 1 1 1 1 1 1 1 1 1 1
_:: ) b 1 1 1 1 1 1 1 1 1 1 1 | 1 1
g 30T T R i i T R B
- I I 1 | 1 I I 1 1 1 I I I 1
[~ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
I 1 1 1 1 1 1 1 1 1 1 1 1 1 ]

b I I 1 1 ] I I 1 1 I |

20 ——+—+—+—+1 | oo

1 1 1 | 1 1 1 1
v I 1 | 1 I I | 1
I 1 1 1 I I I I | 1
I 1 1 1 1 I 1 1 1 I 1
1 1 1 1 1 1 1 1 1 1 1 1

10 T —T T T T L
F . | R RE
| I I I I ‘ 1 1 I I I 1

1 1 1 1 1 1 1 1 1 1 1 1 1
o 1 1 1 | 1 1 1 1 1 1 1 | 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [(dB(1/m)] [cm] ) 1

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19045-0

Channel Middle

BELOW 1GHz
skikiok RADIATED EMISSION skekskokokokok
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.20 8 January,2019 04:08
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JAS3 I'emp,Hum : 20.0[C] 26.8[%]
Serial No. : N/A Notel -
Test mode : Rx_ch:Middle Note2
[dB(x V/m)]
S S ! 1 1 1 1 11| ®cCBam
S EERE : Lo b | ——— Limivap)
r ! I ! ! ! ! boror M <21.MHz Rx Middle> ]
50 T : T i
C ! ! 1o ! X ! ] v or ) Peak level(V,PK)
| I I 1 | 1 I I ] | | I 1 1 ] I
I I 1 | 1 + + | | I 1 1 1 I
- I I 1 | 1 I I | | | 1 | 1 I
40 L I I 1 | 1 I ] | | | 1 | ] I
| I I 1 | 1 ] I | | I 1 1 1 I
I I 1 | 1 I I | | | 1 1 1 I
™~ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
T' = 1 1 1 | 1 1 1 1 | 1 1 1 1 1
z 30 I i i T R R
— B I 1 1 I 1 1 1 I | I | 1 1 I
I~ 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- 1 1 1 | 1 1 1 | 1 1 1 1 1 1
- I I 1 | 1 I I | | | 1 | !
20 f—t—t——— | o
| 1 1 | 1 1 | 1 1
I 1 | 1 I 1 ] I
I 1 I 1 1 I 1 I 1 1
| 1 | 1 1 1 1 1 | 1 1
10 : —_— : —_—
- I I | I I I 1 1 1 I
- I I I I | 1 1 1 I
- I I I | | 1 1 1 I
| 1 1 1 | 1 1 1 1 1 1 1 1 1
1 1 1 ] 1 1 1 1 1 1 ] 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[(MHz] [dB(1/m)] [cm] (* ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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Document Number: JPD-TR-19045-0

Channel High

BELOW 1GHz
skl RADIATED EMISSION  sekskokoroksk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. {DATA Sheet No.21>> 8 January,2019 04:33
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JA53 I'emp,Hum : 20.0[°C] 26.8[%]
Serial No. :N/A Notel -
Test mode : Rx_ch:High Note2
[dB( z V/m)]
00 T T T T T T T T T T T T T T el b
- | l [ | l | | | [ N <FCCB3m>
2R : Lo b | ——— Limiu@p)
S N T N N I : {80l SRR :
B : T g
[ 1 1 | 1 | 1 1 1 1 1 1 1 1 1 ea eve »
L I I | | | I 1 1 I 1 1 1 1 1
1 1 | I | t t 1 I | 1 1 1 1
- I I | I | 1 | I I I 1 1 1 I
40 L I I | | | ) I | I | 1 1 I I
| I I | | | ] ] ] | ] 1 1 ] I
I I | I | 1 I I I I 1 1 1 I
~ 1 1 | 1 1 1 1 1 1 1 1 1 1 1
T_ - 1 1 | 1 1 1 1 1 1 1 1 1 1 1
z 30 T R R i | T R
e B I I | | | 1 I I | I 1 1 I I
[ 1 1 | 1 | 1 1 1 1 1 1 1 1 1
- 1 1 | | 1 1 1 1 1 1 1 1 1 1
r R R T T i Y W
20
SRR : '
) ] I | I 1
] | | | ]
I | | | 1 I
10 ; —_— r
- I I |
- I I |
N 1 1 1 1
1 1 1 1
o 1 1 | 1 1
30.000 50.000 100.000 500.000 1000.000

Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
(MHz] [dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.
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4.5.4.3 Transmission mode - Without camera

[11b]
Channel Low
BELOW 1GHz
skl RADIATED EMISSION skskokkskork
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. {DATA Sheet No.22 8 January,2019 05:41
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JA53 Temp,Hum : 20.0[°C] 26.8[%]
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:Low Note2
[dB( x V/m)]
60 T T T ] T T T T T T T T T T el el B
- l l [ T T l | | I [ B FCC B_.3m »
R : AR Limit(QP)
r ! I ! ! ! ! oo [ <11.MHz1lb TxLow>
50 =1 0 : 7 i Ao 155
[ ] ! Loum ! ! ! ! ¢onom o — Peak level(V,PK)
L ] ] I I I 1 1 I I I 1 | 1 I
I ) I I | + + I I I 1 | 1 ]
e I 1 I I I 1 1 1 1 1 1 I 1 1
40 - ] ] I I I 1 ] I I I 1 | 1 I
L I ] | I I 1 1 I I I 1 | 1 I
1 1 1 | I 1 1 I 1 1 1 I 1 1
= 1 1 1 1 1 1 1 1 1 1 1 1 1 1
'Td - 1 1 | 1 1 1 1 1 1 1 | | 1 1
z 30 T R R E—— i | T R
B r 1 1 | o 1 | | | 1 [
- 1 1 1 1 1 1 1 1 1 1 1 | 1 1
- 1 1 1 1 1 1 1 1 1 1 | | 1 1
- 1 1 1 I I 1 1 | 1 1 1 I 1
e | S
1 1 1 1 1 1 1
1 I 1 I 1
] I | | 1
I I I 1 I
10 ——— :
I
I
i
1 1
0 i 1 1 3 :
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel Low
ABOVE 1GHz
soikdoriok RADIATED EMISSION sekokksiork
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.23>> 11 January,2019 23:54
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JA53 Temp,Hum,Atm : 20.1[C] 26.3[%]
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:Low Note2
[dB( V/m)]
g ! ! A R <FCC C_GHz.3m
- 4 ! ! ! ! 1 1 3 Limit(PK)
100 E | 1 | 1 1 1 x| ]| = Limit(AV)
90 E i i i (A R T <01_.GHz_11b_Tx_Low
- ! : ! ! ! R —  Peak level(H,PK)
E | | I | I I — Peak level(V,PK)
80 £ H H H H - - Emission level(H,PK)
= t t 1 t t H— &L~ )(H,CAV)
"70 1 1 1 1 1 1 1 1
- ] | ] I I | I I
E I | 1 I I | I |
-t 60 - 1 1 1 1 1 1 1 1
z e e | it R
- 50 E. + + +
1 | 1 Iy 1
C 1 | 1 i | 1 1
40 E | | i 1
C I | 1 I I I I I
30 F T . ; ——
- I I 1 1 1 | I |
C I | 1 I I | I |
20 o 1 | 1 1 1 | 1 [}
r I I 1 1 1 I | I
10 i i i T
e 1 | 1 1 1 | 1 1
C | 1 1 1 1 | I I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency Reading Reading c.f Result Result Limit Limit Margin Margin Height Remark
PK CAV PK CAV PK AV PK CAV
[MHz] [dB(uV)] [dB(kV)] [dB(1/m)] [dB(xV/m)] [dB(uV/m)] [dB(xV/m)] [dB(uV/m)] [dB] [dB] [cm)
1 1824. 000 18. 5 36.0 8.9 57.4 4.9 74.0 54.0 16.6 9.1 139.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11b]
Channel Middle
BELOW 1GHz
sckrkiok RADIATED EMISSION skekskokokokk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. <{DATA Sheet No.24 8 January,2019 06:03
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JA53 Temp,Hum : 20.0[C] 26.8[%]
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:Middle Note2
[dB( 1z V/m)]
S S ! 1 1 1 1 11| ®cCBam
I AR : Lo b | ——— Limit@p)
C ! ! Lot ! ! ! ! by M <12.MHz_11b_Tx Middle )
50 e~ T ; gr— gt o e
: 1 1 | | | 1 1 ] ] 1 1 1 1 1 l eak [eve](\ '] !\)
| I I | | | I I | | | I 1 I I
I I | | | + + | | | I 1 I I
o 1 1 | | | 1 1 I | I 1 1 1 1
40 L I I | | | ] I | | | ] 1 I I
| I I | | | I I | | | I 1 I |
1 1 I I I 1 1 I I 1 1 1 1 I
- 1 1 | | | 1 1 | | 1 1 1 1 1
'Z - 1 1 | | | 1 1 | 1 | 1 1 1 1
g 30 T e E i i T
— F I I | | | I I | | I 1 1 I I
- 1 1 | | | 1 1 | | 1 1 1 1 1
- 1 1 | 1 | 1 1 | 1 1 1 1 1 1
- I I | | | I I | | I I 1 )
20—t | -
1 1 | | | 1 | 1 1
1 I I I 1 1 1 1
I | | | I ] 1 I I
| | | I I | 1 1 I I
10 - — : ——
- 1 1 1 I I 1 1 1 1
L I I I | | ] 1 ] I
L I I I | I I 1 I I
1 1 1 1 1 1 1 1 1 1 1 1 1
r ] ] | | | ] ] | | ] 1 ] ]
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle Remark
[MHz] [(dB(1/m)] [cm] i

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel Middle
ABOVE 1GHz
sk RADTATED EMISSION  sekskokokokk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. {DATA Sheet No.25>> 12 January,2019 00:29
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JA53 Temp,Hum,Atm : 20.1[TC] 26.3[%]
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:Middle Note2

[dB( 2 V/m)]
110

{FCC C_GHz_3m
— |Limit(PK)

- T T T T T T T T
o | l l | | [
: 1 1 1 1 1 1 1 1
100 E | 1 | | | 1 1 & | ] =R Limit(AV)
- i i i R S R €02_GHz_11b_Tx Mid>
0 F : : : T ———— Peak level(H,PK)
£ | 1 l | | o —— Peak level(V,PK)
80 £ t i X ! = —=——  Emission level(H,PK)
E " ; t ' ] &L~ L(H,CAV)
0 : ——
= | ‘ [ I i | [ T
= 60 F : T T : —
z e ' W =l
2 50 L : H i
1 | 1 1 1
o 1 1 1 1 1 1 1
40 £ i i i I
= | l l | | [ T
30 F ; : ; T
E | I | | | [ T
o | l l | | [ T
20 F : N
E | | | | | o
10 E T T : T
: 1 1 1 1 1 ] 1 1
- 1 1 1 1 | | 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency Reading Reading ek Result Result Limit Limit Margin Margin Height Remark
PK Cav PK CAV PK AV PK CAV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(xV/m)] [dB] [dB] [cm)
1 1874. 000 48. 1 35.9 9.2 57.3 15. 1 74.0 54.0 16.7 8.9 132.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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[11b]
Channel High
BELOW 1GHz
skl RADIATED EMISSION skekskokokokk
[ 3m Semi-anechoic chamber ]
TUV SUD Japan Ltd. {DATA Sheet No.26> 8 January,2019 06:31
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JA53 Temp,Hum : 20.0[°C] 26.8[%]
Serial No. : N/A Notel -
I'est mode : 11b_Tx_ch:High Note2
[dB( z V/m)]
A T A ! 1 1 1 1 11| ®ccBam
E @ F By : Coor b | ——— Limit@P)
N | 1 1 o 1 | l | 1 [ <13.MHz_11b_Tx_High>
50 ! | Lo ! ! : : . Ll — Peak level(H,PK)
o ! NN EEE Peak level(V,PK)
» I I | | | I I I I I ] 1 ] I
I ] | | | + + | I | ] 1 I I
- 1 1 | 1 | 1 1 I I I 1 1 1 I
40 L I I | | | ] I I | I 1 1 ] I
" 1 I | | | I I | | | ] 1 I I
1 1 | | | 1 1 | | I 1 1 1 1
- 1 1 | 1 | 1 1 1 1 1 1 1 1 1
'E: } - 1 1 | 1 | 1 1 1 1 1 1 1 1 1
g 30 T S R i | T
Lt B I | | I | 1 | | I | 1 1 ] I
- 1 1 | 1 | 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- I 1 | | I ] 1 1 | I 1 1 1
20—ttt L i e
1 1 1 1 1 1 1
) 1 I | | 1
I | I | ]
I | | | 1 I
1 1 1 1 1 1
10 : | — ;
I I |
I I | |
1 1 1 1 1
1 1 | | 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle Remark
[MHz] [(dB(1/m)] [cm] " 3

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11b]
Channel High

ABOVE 1GHz
skl RADTATED EMISSION  sefokokorxk
[ 3m Semi-anechoic chamber ]

<{DATA Sheet No.27

TUV SUD Japan Ltd.

12 January,2019 01:12

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : JAS3 Temp,Hum,Atm : 20.1[C] 26.3[%]
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:High Note2
[dB( 2 V/m)]
110 C T T T T T T T T Nl - - v
o 1 1 | I 1 1 [ FCC C_GHz_3m
E ! . ! - s L. Limit(PK)
100 o 1 1 1 1 1 1 e 1| ======s Limit(AV)
90 E i | i R R R R <03.GHz_11b_Tx High
E ! ! ! ! ! R Peak level(H,PK)
e | I 1 | I o — Peak level(V,PK)
80 £ H 1 ] 1 H R Emission level(H,PK)
o ' + ! ! ! [ &L ~<)L(H,CAV)
‘70 1 1 1 1 1 1 1 1
E | ] | | | 1
E | ] 1 I 1 [
= 60 F T ' T : ———
> E o s | | [
- 50 [
1 1
E ! |
40 F : |
E | |
30 F : I
E | i
F | |
20 £ : :
E ! 1
10 F i i
C 1 1
L | 1
0 : H
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency Reading Reading c.f Result Result Limit Limit Margin Margin Height Remark
PK CAV PK CAV PK AV PK CAV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm)
1 1924. 000 18. 3 36.2 9.6 57.9 15. 8 74.0 54.0 16. 1 8.2 127.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
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